



Home	Book Appointment	My Future Appointments	Current Prescriptions	Questionnaires	Help	Logout
Mrs Test Test "Mickey Mouse" Date of birth: 01 Jan 1920 2 Testst Test2town Test Town		Mayford House Surgery Boroughbridge Road Northallerton North Yorkshire DL7 8AW		General: 01609 772105		

My Summary Patient Record

Allergies and Sensitivities

Start Date	End Date	Description	Supporting Info
03 Sep 2014		Sensitivity to FLUCLOXACILLIN	
03 Sep 2014		H/O: penicillin allergy	
25 Nov 2013		Sensitivity to IBUPROFEN	
26 Feb 2007		Sensitivity to TRIMETHOPRIM	Reason: Intolerance
22 Jan 2003		Sensitivity to AMOXICILLIN	Severity: severe Certainty: probable

Acute Medication (issued in the last 12 months)

Date	Medication Item	Dosage	Quantity
Prescribed: 12 Feb 2015	Amoxicillin 250mg capsules	take one 3 times/day	15 capsule
Prescribed: 12 Feb 2015	Amoxicillin 250mg capsules	take one 3 times/day	15 capsule
Prescribed: 12 Feb 2015	Amoxicillin 250mg capsules	take one 3 times/day	15 capsule
Prescribed: 12 Feb 2015	Citalopram 20mg tablets	use as directed	28 tablet
Prescribed: 12 Feb 2015	Citalopram 20mg tablets	use as directed	28 tablet
Prescribed: 18 Nov 2014	Sigvaris Magic Class 1 closed toe tights long large [SIGVARIS]	use as directed	1 piece(s)
Prescribed: 18 Nov 2014	Sockaid compression hosiery applicator (Altimed Ltd)	use as directed	1 pack of 1 device(s)
Prescribed: 11 Nov 2014	Mefenamic acid 250mg capsules	take two 3 times/day	56 capsule
Prescribed: 11 Nov 2014	Mefenamic acid 250mg capsules	take two 3 times/day	56 capsule
Prescribed: 11 Nov 2014	Mefenamic acid 250mg capsules	take two 3 times/day	56 capsule
Prescribed: 20 Oct 2014	Salbutamol 100micrograms/dose inhaler CFC free	inhale 2 doses As needed	200 dose
Prescribed: 20 Oct 2014	Salbutamol 100micrograms/dose inhaler CFC free	inhale 2 doses As needed	200 dose
Prescribed: 24 Jul 2014	Paracetamol 500mg tablets	take 1 or 2 4 times/day	100 tablet
Prescribed: 18 Jul 2014	Isopropyl myristate 15% / Liquid paraffin 15% gel	use as needed	100 gram
Prescribed: 18 Jul 2014	Isopropyl myristate 15% / Liquid paraffin 15% gel		
Prescribed: 18 Jul 2014	Isopropyl myristate 15% / Liquid paraffin 15% gel		
Prescribed: 27 Jun 2014	Juvela Mixed 4 Fresh Fibre Loaves + 4pkts Fresh Fibre Rolls	as required	1 mixed case
Prescribed: 19 Jun 2014	Rivaroxaban 15mg tablets	To be taken Twice Daily	42 tablet
Prescribed: 02 May 2014	Sayana Press 104mg/0.65 ml suspension for injection pre-filled disposable devices (Pfizer Ltd)	use as directed	1 pre-filled disposable injection
Prescribed: 27 Mar 2014	Amoxicillin 250mg capsules	take one 3 times/day	21 capsule
Prescribed: 24 Mar 2014	White soft paraffin solid	apply as needed	1 pack of 500 gram(s)
Prescribed: 06 Mar 2014	Erythromycin ethyl succinate 250mg/5ml oral suspension sugar free	1x5ml spoon 4 times/day	1 pack of 100 mls
Prescribed: 06 Mar 2014	Amoxicillin 500mg capsules	take one 3 times/day	21 capsule
Prescribed: 06 Mar 2014	Mebendazole 100mg/5ml oral suspension	5ml as a single dose	1 pack of 30 mls
Prescribed: 06 Mar 2014	Prednisolone 5mg tablets	take 6 tablets daily	30 tablet
Prescribed: 06 Mar 2014	Nitrofurantoin 50mg capsules	Four Times Daily	12 capsule

Current Repeat Medication

Date	Medication Item	Dosage	Quantity
Last Issued: 14 Jan 2015	Microgynon 30 ED tablets (Bayer Plc)	take one daily	1 pack of 84 tablet(s)
Last Issued: 09 Jan 2015	Metformin 500mg tablets	take one 3 times/day	28 tab
Last Issued: 09 Jan 2015	Aciclovir 200mg dispersible tablets	take 1, five times daily	25 tablet

Authorised: 05 Jan 2015	Adcal-D3 chewable tablets tutti frutti (ProStrakan Ltd)	take one twice daily	56 tab
Last Issued: 18 Dec 2014	Rivaroxaban 20mg tablets	take one daily	28 tablet
Last Issued: 16 Dec 2014	Rivaroxaban 20mg tablets	take one daily	28 tablet
Last Issued: 10 Dec 2014	Warfarin 3mg tablets	use as directed	28 tablet
Authorised: 01 Sep 2014	Vital 1.5kcal liquid (Abbott Laboratories Ltd)	use as directed	200 ml
Authorised: 01 Sep 2014	UrgoClean Pad dressing 10cm x 10cm square (Urgo Ltd)	use as directed	10 dressing
Authorised: 01 Sep 2014	Salbutamol 100micrograms/dose inhaler CFC free	inhale 2 doses As needed	200 dose
Authorised: 01 Sep 2014	Furosemide 20mg tablets	take one each morning	28 tab
Authorised: 01 Sep 2014	Erythromycin 250mg gastro-resistant tablets (A A H Pharmaceuticals Ltd)	take one 4 times/day	1 pack of 28 tablet(s)
Authorised: 01 Sep 2014	Clobetasone 0.05% cream	apply once daily for 1-2 weeks	1 pack of 30 gram(s)
Authorised: 01 Sep 2014	Oxycodone 20mg capsules	take one 4 times/day	56 capsule
Authorised: 01 Sep 2014	Juvela Mixed 4 Fresh Fibre Loaves + 4pkts Fresh Fibre Rolls	as required	1 mixed case
Authorised: 01 Sep 2014	Gliclazide 80mg tablets	take one daily	28 tab

Past Repeat Medication (discontinued in the last 6 months)

Date	Medication Item	Dosage	Quantity
Discontinued: 05 Jan 2015	Calcichew D3 Forte chewable tablets (Forum Health Products Ltd)	take one twice daily	60 tab
Discontinued: 01 Sep 2014	Rivaroxaban 20mg tablets	take one daily	28 tablet
Discontinued: 01 Sep 2014	Vital 1.5kcal liquid (Abbott Laboratories Ltd)	use as directed	200 ml
Discontinued: 01 Sep 2014	Erythromycin 250mg gastro-resistant tablets (A A H Pharmaceuticals Ltd)	take one 4 times/day	1 pack of 28 tablet(s)
Discontinued: 01 Sep 2014	Rivaroxaban 20mg tablets	take one daily	28 tablet
Discontinued: 01 Sep 2014	Oxycodone 20mg capsules	take one 4 times/day	56 capsule
Discontinued: 01 Sep 2014	UrgoClean Pad dressing 10cm x 10cm square (Urgo Ltd)	use as directed	10 dressing
Discontinued: 01 Sep 2014	Juvela Mixed 4 Fresh Fibre Loaves + 4pkts Fresh Fibre Rolls	as required	1 mixed case
Discontinued: 01 Sep 2014	Calcichew D3 Forte chewable tablets (Forum Health Products Ltd)	take one twice daily	60 tab
Discontinued: 01 Sep 2014	Furosemide 20mg tablets	take one each morning	28 tab
Discontinued: 01 Sep 2014	Aciclovir 200mg dispersible tablets	take 1, five times daily	25 tablet
Discontinued: 01 Sep 2014	Salbutamol 100micrograms/dose inhaler CFC free	inhale 2 doses As needed	200 dose
Discontinued: 01 Sep 2014	Warfarin 3mg tablets	use as directed	28 tablet
Discontinued: 01 Sep 2014	Clobetasone 0.05% cream	apply once daily for 1-2 weeks	1 pack of 30 gram(s)
Discontinued: 01 Sep 2014	Gliclazide 80mg tablets	take one daily	28 tab
Discontinued: 01 Sep 2014	Metformin 500mg tablets	take one 3 times/day	28 tab



Last logged in to the SystmOnline website on 18 Feb 2015 11:52
 All materials on this website are the copyright of TPP. All rights are reserved. [EULA and Privacy Policy](#)